Viking

For Serial Nos.
80,000 & Higher

K,

MFG. CO. INC.

Hydro

Parts

Manual

CONGRATULATIONS on the purchase of your new Exmark mower. This

product has been carefully designed and manufactured to give you
a maximurm amount of dependability and years of trouble-free
operation.

if additional information Is needed, or should you require
trained mechanic service, contact your authorized Exmark
equipment dealer or distributor.

If you need to order replacernent parts from your dealer,
always give the mode! number and serial number of YOour mower as

well as the quantity, part number and description of the part
needed.

The serial number plate is located on the top front right
hand side of the engine frame. We suggest that you record
numbers below for ready referenca,

Model No.

Serial No.

Date Purchased

Purchased From




TABLE OF CONTENTS

DESCRIPTION

Safety First . . . . . . . . ¢ v v v v v v .
36" Mower DecK v v ¢ v ¢ 4 4 4 v a4 e e e .
48" Mower DecK v v 4 4 4 4 4 4 e e e e e ..
Upper Handle & Controls . . . . . . . . . .
Engine Deck Group . . +v v v v 4 o v o o . .
Hydraulies Group « . . v v v v v v 0 o o . .
Decals + o . v v 4 i 4 v 4 e e e e e e e
Notes .« . o & & 0 v v v v v v i e e e .

A a2 e 8 s & o @
® & & & 8 & & @
(] . L ] L] [ ] - L - [ ]
a - o - L] L] - L)
a8 8 & s« & s s o



Safety Recommendations For All Exmark Mower Users

Recommended practices from the Intemational Safety
Organizations Specifications for. power lawn mowers.

Training
1. Regard the Exmark mower as a piece of pawer

equipment and teach this regard to all who operate
this unit.

2. Read the instructions carefully. Be familiar with the
controls and the proper use of the equipment.

3. Never allow cHildren, young teenagers, or people
unfarniliar with these instructions to use the mower.

4. Avoid mowing while people, especially children or
pets, are nearby. Keep in mind that the operator or
user is responsible for accidents or hazards
oceurring to other people or their property.

Preparation

1. The use of personal protective equipment, such as
(but not limited to) protection for the eyes, ears, feet
and head is recommended.

2. While mowing, always wear substantial footwear and
long trousers. Do not operate the equipment when
barefoot or wearing open sandles.

3. Thoroughly Inspect the area where the equipment is
to be used and remove all stones, sticks, wires,
bones and other foreign objects.

4. Always place the mower in the neutral lock position
before starting the engine.

5. DANGER: Fuel is highly flammable.
a) Store fuel in containers specifically designed for
this purpose,
b) Refuel outdoors only. Do not smoke while
refueling.
¢} Add fuel before starting the engine. Never
remove the cap of the fuel tank or add_fuel while
engine is running’ or when engine is hot.
d) If fuel is spilled, do not attempt to start the
engine. Move away from the area of the spilt and
avoid creating any source of ignition until fue!
vapors have dissipated.

Operation

1.

Give complete, undivided attention to the job at
hand.

. Do not operate the engine in a confined space

where dangerous carbon monoxide fumes can
collect,

. Mow only in daylight or good artificial light.

4. Avoid operating the equipment in wet grass, when

10

11,

12,

13,

14.

feasible. Always be sure of your footing on slopes.
Walk, never run.

. Mow across the face of slopes, never up and down.

Exercise extreme caution when changing direction
on slopes. Do not mow excessively steep slopes.

. Use extreme caution when backing up or pulling

the mower towards you.

. Stop the blade(s) if mower has to be tilted for

transportation, when crossing surfaces other than
grass, and when transporting the mower to and
from the area to be mowed.

Never operate the mower with defective guards,
shields, or without safety devices in place, for
example, deflectors.

. Do not change the engine govemor settings or

overspeed the engine. Operating an engine at
excessive speed may increase the hazard of
personial injury.

Disengage all blade and drive clutches before
starting.

Start the engine or switch on the motor carefully
with feet well away from the blade(s).

De not put hands or feet near rotating parts while
the mower is being operated,

Never pick up or carry a mower while the engine is
running.

Stop the engine and disconnect the spark plug
wire:

a) Before checking, cleaning or working on the
mower

b} After striking a foreign ebject (inspect the
mower for damage and make repairs before
restarting and operating the mower).






36" MOWER DECK

KEY PART# QTY. DESCRIPITON

1 302196 1 36° Front Deck

b 804256......... 13.......5/16-18 Nyloc Hex Nut

< T 801035.........12........ #10-24 x 3/8 Pan Sitd. Head
Machine Screw

L S— 303184......... 4........Cutter Hausing Cap
L T— 808504, ....... L. S Snap Ring
- S— 303057 ueeen L N Cutter Houslng Bearing
fS—— 303184......... bR Cutter Housing
8......811001......... - I— 1/8 N.P.T. Straight Zerk
I s - N 2.....1/4 8q, x 1-1/4 Kay
10 303187 2 Cutter Spindle
11........303164.........10........ Bladg Drive Spacer
12.......303146......... A Blade - 18" High Lift (387
303485......... 2 Blade - Mulching (36%)*
303439....0n. 2eeee Biade - Low Lift (387
303283......... 2........1/4 x 18" High Lift Blade (367
158, BO5268......... 2.......5/8 Std. FRatwasher
14 BOCSED 20n5/8-18 X 7.25 (7.5} Gr. 5 HH
15........804510. 0 eee Zooeceee 5/8-18 UNF Hex Nut
16 303073 2 Pulley - Cast fron
17 803310 4 Setscrew -5/16-18x 3/8
18 800273.........10........5/16-18 x 1 HH Capscrew
p L= T— BOS0.cvirnen 131nenn 5 /16-18 Whizlock Nut
20 800021 .ueusss 2...e....5/16-18 x 3 HH Tapbolt
- T 800020......... 1. Tapbolt - 31-18x 3.5 HH
22.....302162......... L J— Shield Weldment - 36* {Viking)
23 Koz L= ) SR I Dogleg Baffle
24......... 803014......... 3. 5/16 NC Wing Nut
e — 302054......... k FR— Chute
26.ieees 3o2129......... L J— Engagement Arm w/Bushing
27, 303144 1 Powder Metai Bearing
28......... 303352......... 1........Washer - Spindle
29 808505 1 E-Ring for .875 Rd.
30 803003 1 3/8-16 x 1-3/4 Whiziock Bolt
a3t 603843 1 Heavy Duty 1dter Pullay
... 203434......... 1.......Engagement Bushing
E< L T 303348......... 1........Left Thd. Eye Bolt

* Requires Installation of mulching kit for proper mulching.

KEY PART# _QTY. DESCRIFITON

&H.........303236......... 1.......Tumbuckle Body
3........303234......... ) Right Thdl. Eye Balt
36..n...en 302189, Terenens Dogleqg Baffie (Not Shown)

g PRV Agsist Arm

1 3/8 x 3/4 Shoulder Bolt
s = 806003......... 1.......Haimin Cotter
40........ 323174 1 Assist Arm Linkage
41........808280......... 1.5 /16 X 1 Clavis Pin
42.......303489......... 1.ranDrive Belt to Blades - 36
43........3021%M4....0.00s 2o.nn.Castar Wheel Support Weldment

302203.....c.u 2.......Caster Whee! Support Weidment
w/Bearlngs
44........303514......... 4.eceuee Flange Thrust Bearing
45 811001 2 Grease Zerk - 1/8 NPT
45 303314, 6.......5pacer - 10" Caster
47, 805020 2 Quick Pin - 18" Caster
43 302200 2.......Caster Weldmant - Mid-Size
43, 800334, 2 1/2-13 x 6 HH Capscrew
50 513547 2......Spacer - Front Caster
51 513849 2 9 x 3.50-4W & T Assembly
513807.eene 2......\Wheel & Hub
513808......... 2......Tira - 9% 3.50-4, 4 Ply
513809......... b O Roler Bearing
513810..ue. L — Bushing
52 805008 2 1/2 Reg. Spring Lockwasher
53 804509 2.......1/2-13 Reg. Hex Nut
54, 800292 6 3/8-16 x 1 HH Capscrew

55110 809007 s 14.....Nut - 3/8-16 Whizlock

86 805259 2.......3/8 SAE Flatwasher

57, 403327 6 3/8 Disc Spring Washer

58 302090......... 2........Cutter Houslng - Complete
£9........303105......... 1o Yok

€0......... 302166......... 2........Caster, 9" Smooth (Viking) - Complete
61 800270 g. 5/16-18 x 5/8 HH Cpscrw.

62. ... 513338..ceee- 2. Washer

= — 8a029q......... 2-.n...3/8-16 x 1 MH Cpscrw.

64........806753....c.0.. j P 3732 x 1/2 Cotter Pin






48" MOWER DECK

KEY PART# QTY, DESCRIPITON PAR

TY. DESCRIPIT
P 402042......... ) Front Deck Weld - 48° ... 303352......... B Washer - Spindle
- - 804256......... 17 rend 5/16-18 Nyloe Hex Nut kL= I— 808505......... - E-Ring f/.875 Rd.
Seerenn801035........... 1 T— #10-24 x 3/8 Pan Sitd. Head P To I 303434, 000e ) FO— Engagement Bushing
Machine Screw - L OO 303348........, Yo.e.Loft Thd. Eya Bolt
T S 303188......... LS - Cutter Housing Cap 42, 303236....011r 1w TUrNbuckle Body
Sirrreenr BOBECAuuuncnnen €........5nap Ring 43.10...303238..v0vnee YeeeennRight Thd. Eye Bolt
LS N— 303057......... - I— Cutter Housing Bearing 44........302198......... 1.......ASSISE AT
7. 303184......... B........Cutter Housing 45........809011..ouu..n 1w 3/8 x 3/4 Shoulder Bolt
- S 811001......... L T 1/8 N.P.T, Straight Zerk A8, 806003......... 2........Hairpin Cotter
... 807263......... Buuennn1/4 89, X 1-1/4 Key 47........323174........ 1o Assist Arm Linkage
10 303187......... 2........Cutter Spindle 48 303105......... Yo Yoke
11.........403033 1o...nLong Cutter Spindle 49.1u0001..B08280..0c0e0r. Toneen 5/ 16 % 1 Clovis Pin
12urn, 302030......... - Cutter Housing - Complete 50 403015......... 1........Balt Tension Rod
--------- 303164.........15........Blade Drive Spacer 51.erersn 803003 cccucrs Tnne3/8-16 X 1-3/4 Whizlock Boit
--------- 403026......... 3........Ultra High Lift Blade 16 (48% 52.........802129......... 1........Enagement Arm w/Bushing
403058......... B........1/4 x 16" High Lift Blade 303144, oo, Bushing
Optional (48°) 530000 B03310uucunsene Bvnero SetSCrOW - 5/16-18 X 3/8 Knurl
4030886...... L: - Blade - Mulching (48")* Cuppoint
--------- 805268......... 3........5/8 Std. Flatwasher 54..1000..,403088.. 000100 Tureennn Vi@ Belt - Main Deck
--------- 800860......... 2........5/8-18 X 7.25 (7.5} G5 HH Cpser. 85,0000, 402006. 000 Toveve.Center Cutter Housing
~--800881...... 1.0uer5/8-18 % 8 Gr 5 HH Capscrew B6-10r.r B00290. c1vvsree 14henene 3/8-16 % 1 HH Capscrew
--------- 800273.........14........5/16-18 x 1 HH Capscrew 57.eersn 00270, nerr e 15 5,/16-18 x 5/8 HHES
......... 804510......... 8........5/8-18 UNF Hex Nut B8.1uirenn 303327, B.v......3/8 Disc Spring Washer
--------- 303073......u.. 2........Pulloy - Cast Iron B9........302186..c0rvuns 2onneonCarsiter, 9° Smooth - Complata
--------- 403032......... 1........Double Pulley BC..o0uenn 30331 4uuvnvcene Bnven Spacer « 10" Caster
--------- 800021......... 2........5/16-18 X 3 HH Tapbalt BT B021%4ecvrine BonvnnCaster Whesl Support Weldment
--------- 800020......... T, Tapliolt - .31-18 x 3.5 HH 202203...ue evenne-Caster Whaei Support Weldment
808001...... 3= O 5/16-18 Whizlock Nut w/Bearings
~302054...... Tunser.Chute Assembiy 62,1 nB1100 T ernes 2.......Grease Zerk - 1/8 NPT
......... 403025......... 1........Vea Belt - Front Deck 63........303514......... 4.......Flange Thrust Bearing
......... 402028......... 1........Shield Weldment - 48" {Viking) 64.........808020......... 2........Quick Fin - 10" Caster
--------- 302189......... 8........Degleg Baffle 65........302200......... 2........Caster Weldment - Mid-Size
......... B03014......... 3........5/16 NC Wing Nut 66.........800334 2 1/2-13 x 6 HH Capscrew
30 B09007......... 13iiene MNut - 3/8-16 Whizlock 67.........805008......... 2.......1/2 Reg. Spring Lockwasher
< P— 603843......... - idler Pulley 15 I 804509......... - IO 1/2-13 Reg. Hex Nut
3a........ 513338......... bR Washer 69...ccuus 513547 b Spacer - Front Caster
33.......803486......... 1........Bushing - ldler Bearing f — 513648......... I 9 x 3.50-4 W & T Assembly
34..0.10...805258. 000000 5.......Flat Washer - 3/8 SAE 513807 ......... 2.......Wheel & Hub
k<1 800256......... L Capscrew 513808........ 2.......Tire - 9x 3.50-4, 4 Ply
- 86........402017......... Teweii tdler Arm, Rt. Comp. w/Bushing. 513a09......... 2........Raller Bearing
LT/ 303144......... 1........Powder Metal Bearing 513810......... 4........Bushing
) P—— 805254......... - 3/8 SAE Flatwasher
72000000.806753 s verene 1.eee3/32 X 1/2 Cotter Pin

* Requires instalfation of muiching kit for proper mulching.






. e|qgeD ejposyL L BELESE”

Heg pey - qouy ™ 65 b

Q_Dﬂﬂm:—g - QV_OMI........—. 1] _.80

Uld SIABID™™" | 082808

np wep VN-&w\m::::P g OB

{auos) pesdg - poy el T EBLESE”

QOII N » Qw-@w\m..:::N ..:.....M.NNOQQ..:.....MG

:O_ub_._m - -—mcm.@g:::-F -----Q—.hgc..:.-:-g

JoneT] BIYG - eleld 8 0£2£09 9

UG} - JBUSBAR""E T LOLEDS 29

uﬂzm@; uﬂ_nm m—.\ _..:...—. .....-...hmﬂmcw.:..-:.—.@

HHUS - JUBLUPIBAR JoAeT | " EEL208" 09

co_mmchn_r:oo - m:_._n_m s e gzoEnQ ARG

INN SOJAN 81-94/6™"g """ "9GE08" 88

@\ﬂc—. - DOEV_...!..._‘ -:......m&.—ﬂg:.......‘ﬁn

INN OOJAN ¥3-OL#"""g "' e8ey08 e

WooT g5* - gD~ T g LB09T TGS

H1 - 0d0 ~ JusiIplapp JBAsT "1 " IDRE09 PG

poBusy - Bujysng i 6OCE0E £g

poy BUROEUUBD "L " b GEE0E" """ 2S

Gupysng uolAN""

HY ~ DdO - JWeLUP|oAA JoaaT """ gel20E oG
MBI05IeS 91/8 X pE-9L/g g

{Joyo)) ssewer BUpA=-""L *

(eseme) ssaumH BUP "L

" X$b0 XG'S .0_.._- O_ﬂhwmﬂ........w ..:...:N@Nmom-.. ....W»ﬂ

NOILJIHDS3d “ALD  #1bvd A3

SOHH 8/G X 02-p/ L™ """ 1G2008"""5¥
{se14j0y) BINPON HoopBIN™ "L """ O LETE
(eseme)) eINPON HoopeRuy ™" "GP L EZE
LEUIIOI ™|, " "GETEYE
n—ﬂo ﬂdc:..::w .........&Gmm—.m... ....NV
JUBL BBE, " pOEEYG T L

(eseme)) L0'ZL - BUF] 5B L T LAVEDE
{e1yoy]) GL°EL - BUM BBY™ L U PEEE0ST " 0b
Joyld sBY ) e LBLEDE T 6E
Gz - UL SEEL LS098 GE
SBD - BABA" ) " DLLEOE L
o0 - BUIT] SBEY"0) " UEE6E00 T OE
eur) s8p - duseig™ " LLOEOE™""SE
juB| Jeng - MoqI3" "LIZEYS e
eAjeA jend - Bugysng ) TGREELS
ped juBl sen™Tg GLEE0E™"'EE
1NN MOOIZIUM 91-8/€" Y """ 00608 e
u::mﬁcs OOSZ Om.-.v.\p::....N .:...:.thm.rvm:..::.cmn
ue [oNg UOKED) G - deAg™ g T UGarEDeT 68
BQ‘—OW mr_——._o.ms ﬂ X ON[W\F.....:.N .........NOOFom.........wN
Joysep, Bupidg osiq 8/ T LEEOET LS
mOT—I —, X O_‘lm\m...:....v .........NQNOO&.........QN
lind/usnd eps|g - eBEAUrT | 1BLEZE ™ GE
1NN QOIAN 02~/ )™= 'E *"""""GGeH08" ¥
LBUS 08 1NN YSN™] 2P| 522

NOILdHOS3a "AlD  #1bvd A

{uMmoyS) HT - UeLLD]op JoneT] BAug |

@'l g&° - Bupysng uojAN-" L e LETE”
__.32 Eﬁ__a Q—.'QF\D:...:._. .........—.mhwom... v
JING/USNG = QOUY™""" L =" ""$ELEZE™""""""02

mc_uﬂm Joyenjaytt ceoganpEEeeg]
Jusuipleps m_-__m:DI.:...:N 15 1 . R 1|
NN um_—..mow_ Bgl-o _.\m:......N ereaaeHOET AL
abwyju] J9AST BANQ - PoY g T EELEEE L
mmbmmo - E_n—...:...N .........thmow::...:m—.
NN jed 0—.\@....:..—. L T 3T 8 = gt 1
HOIMG [ORUOD JojeladQr L T g LEE0ET B L
SOHH &/ 1L X 0g-b/L g T esEn08 g
Jog NSHY N.\w X pEQLAT T LG 208" L
NN HOOZIUAA 0z 1 g L0608 T 0k
hﬁw_.OU _.__nr_m_._. g eeeee0pg0sTt e
Jons eAl] - m:__._m—._m. ] Elat's | T 130" e
HY - JUBLUP[eMA J9A0T BANQ "' " "BEBZ0Y
“ 188809
SOHH #/E1 X 02-p/1"™"g ™" 4620089
JeyseAs Bupds os|g B/ U SERE0ETTG
323 _>—.__> - n_tw.:.....N g Q008 Y

H1 - JeAe 8aug IPAH - Yol L 604809

(umoug)

T_m l-_0>0|~ D>_._Q Ghnu%I - P_Qe ........—. .......:Ehﬂom:...:..m

djigy sjpusly 4 L60E0E [
JUGLIDBA SIDUBH ™| ** " BB0EEE""""" L

NOWLJOS3a “ALD  #.1Hvd A9

STOHLNOD ® FTANVH H3ddN






10YSEA 181 VS O1/G g " L52G08 6L
$HOZ NG B/ L E TG00 LS 8L
Bujigeg eBumy g yLEEYE L

m_._n-n_ - umumnm.:::..w negp papeeneng y

[ouoD Ou_u._..I - plagg ..::...QNFMNM::::.mh
SOHH ¥/E X 81-91/8™""F ™" LL2008™ " ""bL
SOHH yx 91-8/E "8 Z0E008™ "4
WOUS - Jeardgr g e LG L ERET T EL

mc_haw uoIsUsI " g 110+ R W]
SOHH v_\_.uw x w_‘lﬂw\ prrrsnng sssieey ppnOEr) )

(UMOYS 10N) UBLUPiap, LUTY PUBH B L """ 4B0Z2E

uatupeps wsy muEmT_ yal R 10 oo S s 1
ﬁcmEn—Dg mcmmzoz........ﬂ .........N@@NO@:.::..m@

082 X ZLE" - HOH JOPINOUS™ b "+ 45060829
"g10608”
“9/9€09"
“£62908"
85408

uld Jenon /1 X 2e/e
INN Wep XeH ve-9L/s"
uld siretD 1-9L/g" ~0geR0e

ByOA ejqesnipy g U E0LEDE LY
-__UQ.NQW...:.:.V ...-....mommuow.i......8

JUSLIPIBAL UL [OUOS) - POL™""2 "2y 120G™""6G
INN XeH pz-gL/a g e LEsr0e g
hQﬁ_mﬁg «.W—n_ .ﬁﬁw .V\—......-..m .........mmwmcw:.::..&m
winey [RdneN - Jogrt g T 2826007 8G
wnjey [paneN - mc_._n_m..:..:N e yAOARGT GG
paBue|y uojAN - Bulysng g eUGELE09 G
JBUSBMA 1814 S5 8/6 e 652508 £S

NOUIHOS3A "AlD  #4dbvd A3

layseprield G/E° X SLE A+ +70 51017} 29
jUSLUPepA YuBID™ 950 LG
10g dey HH € X 81-91/G" "2 " 12000808
SOHH Z X §1-9L/g "L """ LLg008 """ "6Y
ueLuplaps x:ﬂ‘_u_mwm::.:.w MR 11 oA Sy < 4
Buudg uoisserdwon L U GZEE09 T b
NN 00JAN mw-w_.\m:.::.h ssngeEEOR Ol
.mcm epeig - eBEUT "L B LLERE S
Jogon En_.__.w_._:......m seEanGOETT T b
thN\__s -Assy yueIo|eg "L *" " OLZEE™" T EY
b LA T 14 12

g/l X 005" - Hog Jepinoyg L T g90608
JUGLLR|SAA Has(] m:umcm.:...:_. B L h vl SR g |
aaug duing - aABByS ) eezize 66
INN HI0IZIUM, G1-8/8 " BL™ 200608 BE
1and Jerpl - m._.___._m:m::::_. T Ty s Ry
SOHH WW 0E X ST'L X g1 seungl BEOGTTOE
>cv_ eulysely WL GZ X .Um WL Grrmemeg 2 S Z 0" "GE
- QE_._& - eAROYUS" T g FROGTTRE
e a:_oan__.._u PH q..u. v\m ¥ wwump\m::::ﬂ G008 EE
oAl duing - yeg' L " GEEEZE™ T TEE

N Ho0IZIUM B1-91/5" gL

JoYoUY Bupdg =g * LOFENS " 08
SDOHH L X g1-gLfg | = gl2008™"""68
m:tn—w UOISURET™ 1 *"* " Z0YEQY™""'88

NOLHOSAO "ALD  #1HvVd A9

sBupeeg o/m *Assy LU selpj ) T BSYZ09
sBupeeg/m- Assy WY Jo[py "} U L2GZ09TLZ
Bulreag J0AId " E U PEOELS T OE
JAUSBAA [DAIMG L YEOSLE Gz
SOHHE e X gl-g/Em L T esg008™ e
I8SBA00T m_.__._&w ‘AN w\ L Q00G0E T EE
jog "1ed
HO8N .g yoysg f\m..w 'Y mwnm\m.::..._. s 4 | B IORTEE
.-O_U_ - mcmsmﬂm:..:..—. -.....-..OQ%-........FN
Aaling to[pp= L B ERE09T 08
Mmeinsles m\m x m—.oﬁw\m... R RR's [R5 12 Ry 11
5§ Juroddng "pH 'bs 8/S X 81-91/9
Aoy 8/6-2 X g ¥/1
88 wioddny 'pH by x mwumw\m::.:..w -
JGE - eAl(T epe|g - aresygTT L M BEPEDE
BF - @A) epRBIg « 8ABSYUG T TTTLBDE0Y TG
Jelyyseps osig Bupdg QLG R EER0E e L
eping ﬂ@m........m ....-.....O—.—.NNN.:...:.N‘.
apINg Jj6g - Jeordg g T gZRERE T LE
“ﬂ.—w.—OE n—O“.DE--:..N --.-_:mmomNn---:-cW
IeyseA 0s10 mc_._lm m\ﬂ......:m s oo
SOHH | X 8L-g/g="""g T EeE008 g
4O HOOIZIUM #\m x m_.'m\m..:..:w e GEAEOETT
peiadel -1jog ¢ 'GIMTE T LOBE09 Y

Afcluiessy [S8UM T B~ Y LIE0
INN [OBLAN q LLOELS t

INN XeH panofs §4-0g.sm e vt es0e08™
>0¥ LAIPOOM, 82" X 000'L™""""2 610208 L

NOILJIHOS3a "ALO  #1dvd A=

dNOUD MI3q INIONI



HYDRAULICS GROUP

KEY PART# QTY. DESCRIPTION KEY - PART # QTY. DESCRIPTION
T <7 - W 4.......Fitting 19.00000r 513838 v 2erennn ElOW - 45°
603919......... 1.......Boss O-Ring 603g922......... | I Face O-Ring
603922......... ) O Face O-Ring 603920......... g [ Boss O-Ring
- E— 6037 18...cuueee - - Motor Wheel 20 €03840.......0. Tecsnan PUmMp - Hydro LH
F< S—— H03827 .ccvennee k< Hose Clamp b TN 603758......... 2 Adapter - Straight Thread
4 603721 1 Fitting - 3/8 Hose Tee €603920......... ) JI O-Ring
LS - 513510......... 2........Connector - Male 60392a......... | P O-Ring
6.1, 603720....000.. 1........Head - Filter 22 323216..0uiuiee - Hose - Hydro RH
T 51321 Lo Element - Qil Filter 23 602750 v0uerens - Hose Assembly - Case Drain
8513167 e L Joo Cap - Hydraulic Reservoir =L 322103 0vesres 2urenrnHose Assembly - Charge Pump
b TR 523103......... T.won.Gasket - Tank Cap 25uccirennd 602756......... Towwwnn Hose Assembly - Tank Retumn
) [ — 513583....ce ) [ Connector - Male =1 S 512832......... T........Hose Assembly - Supply
L [ 512166......... i J— Reservoir - Hydraulic Fluid - — 602754......... 1........Hose Assembly - Chargs Line
12.........603826......... 3........Hose Clamp : _ 28.........513829......... 2.......Hose - Hydro LH
13 603722......... ) JSp— Fitting -1/ g Hose Tee 28, 323218 2........Spacer - Hydraulic Tank
L £13840......... 2.eer.-Elbow - 90 300100, 808001 euunn 2.......5/16-18 Whizlock Nut
603921......... PO O-Hing 3. BO02EB. ... 2.......-1/4-20 x 2 Hox Head Capscrew
1501000 804255 2.......1/4-20 Nyloc Nut 320000nenn800292,. ..., &vvvnn3/8-16 X 1 Hex Head Capscraw
16........801060......... 2........1/4-20 x 2 Pan Hd. Sltd. Mach. Screw B3 800272......\.0 2.000eeeB/16-18 x 1.0 Hex Head Capscrew
17ereceen 60384 1.000.oo. Vecsaea Pump - Hydrro RH 34rrrrrer BOG01 2. 2...nnnnt /4-20 Whizlock Nut
18.iaianas 513197..c0uiene = Elbow - .563-18 EC % 438 O'Pﬂng 35........809007......... V- S 3/8_16 Whizlock Nut
£€03923......... Ta....O-RiNG

-10-



HYDRAULIC -OIL RESERVOIR

USE ONLY MOBIL 1
AE 15W-50 OR 5W-30
SYNTHETIC ENG!NE olL

FILL TO TOP OF BAFFLE

I1m

A WARNING

OPEN BELT DRIVE(
STOP ENGINE BEFORE
REACHING UNDERNEATH

By s

i

3 nsmns sua'ﬂua ENGINE:
A UTCH

- NEUT
. BEFORE LEAVENG OPEHATOR 5 PQS!TION.
A BHIFT TRAN

A CAUTION

READ OPERATORA'S MANUAL BEFORE DPERATING.
CLEAR AREA OF PEQPLE, PETS AND DEBAIS
BEFORE MOWING.
KEEP FEET AND NANDS ouT FHUII UKDER
MACHINE WH!LE ACHINE IS RURNING,
[+] NGINE AND HEMDVE SPARK PLUG
CASLE BEFORE HAKERG ADJUSTMENTS,
SERVICING DR CLEANING.

KEEP RIDERS OFF.

E CLUTCH MUST BE DlSEHGAGED
TRMSHISSION MUST BE N NEUTRAL.
€ PLACE LEFT AMD RIGHT DRIVE LEVERS
WNTO NEUTRAL I.OCK POSITION USING
HAL LOCK LATCHES,

MISSION TO NEUTRAL,
B. DISENGAGE BLA E CLUTGH.
C. SH‘UT OFF ENGIME.
LL SHIELDS AND GUARDS N PLACE,
DO NOT DPERATE MOWER DECK UNLESS ENTIRE
GRASS Eo\c‘l'CHER O DISCHARGE DEFLECTOR

(s TN - :2:- gsoen%er PARK %« ss‘i.oasesé UNLESS WHEELS
CHOKE | ARE CHOCKED OR SLOCKED.
O IZI i Iz J
. FAST : :
ol R 1
IR RE:) : :
H , ! 8 AWARNING
£ - : i ] 30 NOT OPERATE WITHOUT
O stow i __= DISCHARGE DEFLECTOR OR
—L ~ ENTINE GRASS COLLECTION
*TOP STSTEM [m PLACE, DO XOT
o REMOVE GEASS CATCHER HNTIL
SLADES NAVE STOPPED,
10
4
3 OF AREA WHEN HOWING,
- THROWN OSJECTS OR
2 (SERIoUS MAURY OR DEATH,
1 HEEP HANDS and FEET AWAY vane
N 15 16
./
13 4 8
] : PATENT PENDING
mmlmum-nlmmaﬂl 20
HA L]
19 MOAZ O THE FOLLOWING PRFENTS:
- 44878381 4943887
4,941,864 &.958.484
QTHEA PATENTS MAY NE PEXDING
eXmar warany
H s
DO NOT OVER.TIGHTEN & Coot 1o 2
e
DECALS
KEY PART# QTY. DESCRIPTION KEY PART# QTY. DESCRIPTION
100323233000 1oeee Decal - Hydraulic Tank Hureewn 543774.......n ToeBecal - Danger
2.......543788......... 1........Decal - Exmark, Large -..Danger Label
I 323232......... 1........Daca] - Instructional ....Decal - Carbon Monoxide
4303517 Lo Decal - BeltDrive ™ {4 3730680 T Decal - Patent Pending
Seernrnn 303467.......... 1........Dacal - Shield - LH s Tuenrn88” Label
- — 303468......... 1ivennDecal - Shisld - RH wag" Label
A 323181 ) [ Decal - Throttle/Chcke -..Nautral Lock Label
B.........303508......... L TP Decal - Discharge Warning 18032314 eieens Tovernen Decal - Mower Engagement
(= N 603804......... 1.....Decal-Shiter 49603845 Tend Decal - Drive Wheel Reloase
k[ 323140..0000a t........Decal - Upper Handle ..Decal - Patent
........ Decal - Caution

-11 -




NOTES

-42-



15. Stop the engine:
a) Whenever you leave the mower
b) Before removing the grasscatcher
¢) Before refueling
d) Before making height adjustments
e) Before clearing blockages.

16. Reduce the throttle setting during engine run-out
and, if the engine is provided with shut-off valve,
tum the fuel off at the conclusion of mowing.

CAUTION
Although hazard control and accident
pbrevention partiaily are dependent upon the
design and configuration of the equiprment,
these factors are also dependent upon the
awareness, concern, prudence, and proper
training of the personnel involved in the
operation, transport, maintenance and storage
of the equipment. It is essential that al}
operator safety mechanisms be connected and
in operating condition prior to use for mowing.

Maintenance and Storage
1. Precisely follow the engine manufacturer’s
recommendations for maintenance.

2. If carburetor adjustment is necessary, stand to one
side and keep feet and hands clear while making
adjustments.

- 3. Keep engine free from accumulation of grass,
leaves or excessive grease. An accumulation of
these combustible materials may result in a fire.

4. Store gasoline in a safe container in a cool, dry
place.,

5. Keep the mower and fuel container in locked
storage to prevent children from playing or
tampering with them:.

6. Maximum mowing results and safety can only be
achieved if the mower is maintained and operated
correctly.

7. Gasoline powered equipment or fuel containers

should not be stored in @ basement or any closed
area, where heat appliances or open pilot lights are
present, unless completely drained of fuel.

8. Check mower cutter blade and engine mounting

bolts frequently to maintain proper tightness.

9. Check grass catcher bag frequently for wear or

deterioration. Replace worn bags. Check that
replacement bags comply with eriginal
rmanufacturer's recommendations or specifications.

10. Pro Lock (retaining 1, maxdmum strength) is used

on both pulleys on engine shaft and on blade
spindle pulleys. Pro Lock (nut type, medium

strength) is used on all set screws on Exmark
Mowers. -

CAUTION
FAILURE TO FOLLOW CAUTIOUS
OPERATING PRACTICES CAN RESULT IN
SERIOUS OPERATOR INJURY.

BE CAREFUL

1. Keep all shields in place, especially grass discharge

guard,

2. Stop engine and remove spark plug wire to adjust

or service.

3. When mower mechanism becomnes clogged, stop

engine before cleaning.

4. Keep hands, feet, and clothing away from power-

driven parts.

5. Keep off mower unless seat or platform is provided.

6. Keep others off mower.

Exmark reserves the right to make changes or add improvements to
its products at any time without incurring any obligation to make *
such changes to products manufactured previously. Exrnark, or lts
distributors and dealers, accept no responsibility for variations
which may be evident in the actual specifications of its products
and the staternents and deseriptions contained in this

publication,

-183 -




SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

EXPLORER
EXPLORER 1}
TURF RANGER
TURF TRACER
TURF TRACER HYDRO
VIKING
VIKING HYDRO
STEERABLE SULKY
SULKY
TURF RAKE
GRASS CATCHER
MULCHING KITS

EXMARK MFG, CO. INC. PART NOas0261
INDUSTRIAL PARK BOX 808 BEATRICE, NE 68310
402/223-4010 FAX 402/223-4154

MK,

MFG. CO, INC.

ALL RIGHTS RESERVED PRINTED INU.S.A.




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 


